
Water and Sanitation Corporation (WASAC)
Republic of Rwanda

THE PROJECT
FOR

WATER SUPPLY MASTER PLAN
FOR

CITY OF KIGALI
IN THE REPUBLIC OF RWANDA

FINAL REPORT (Pre-release Version)

VOLUME 4

Feasibility Study for 
the Project for Construction of 
Masaka Water Supply System

October 2021

Japan International Cooperation Agency (JICA)

Nihon Suido Consultants Co., Ltd.
Yachiyo Engineering Co., Ltd. GE

JR(P)
21-086



EXCHANGE RATE (for Feasibility Study)
Average value of the telegraphic transfer 
middle rates at the end of each month between 
October 2020 and March 2021 published by 
the National Bank of Rwanda

USD 1   ＝   RWF 973
JPY 1   ＝   RWF 9.23
USD 1   ＝   JPY 105.42



Preface

[...]
 Borehole design 

Borehole design in new wellfield at Masaka WTP can be similar as those common in similar project such 

as Nzove WTP. Drilling depth can be recommend at 30m and diameter of PVC casing & screen is 315mm. 

Pump setting depth can be around 15m and the distance between the boreholes should be from 50 m to 

100m where possible. The schematic drawing of the borehole is provided below: 

Figure 9: Drawing of the proposed borehole at Masaka WTP 

 



13 
 

Figure 10: Borehole design at test well 

 
 

Figure 11: Proposed borehole design of Masaka wellfield 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: Draft feasibility study , JST 2021 

 

Proposed borehole design is presented in the table below and was done based on the information collected 

from the test borehole conducted in the wellfield area. Dynamic water level is expected to be at around 

2.66 mbgl. General specification of borehole is explained in the table below:   

 

Table 4: Summary of borehole 
 Description 

Drilling diameter 600 mm to accommodate casing and screen 

Casing diameter and material 315 mm, PVC blank casing 

Screen diameter and material 315 mm, Stainless steel wire wrap screen 

Gravel packing and centralizers 
Grain size is determined by slot size of screen, bentonite grout seal above 

gravel is necessary. 

Riser pipe for submersible pump Stainless steel is recommended 

Source: Feasibility Study  

 

 Summary of raw water supply system 



14 
 

Wellfield is summarized in the flowing table (table 6). Maximum number of boreholes to supply raw water 

is 20 which is expect produce raw water of more than 20,000m3/d . Yield of each well is varied and 

depends on the aquifer situation. 

Table 5: Description of wellfield 
 Description Remarks 

Borehole 

Total number: Maximum 20. 

Depth of borehole: Maximum 30 m 

Yield: from 25m3/h to 80m3/h 

Need future study to 

identify the position of 

borehole. 

Total length 

of wellfield 

Previous study indicated the distance between boreholes should be 

from 50m to 100m. Therefore, maximum length of 20 boreholes is 

1,900m 

 

Source: Feasibility Study  

 

In addition to boreholes, raw water supply system is composed of collector pipelines, main pipeline, 

connection chamber, surge control devices, control room, and power supply. 

 

Table 6: Summary of description of water supply system 
 Description Remarks 

Lateral pipe from borehole to 

Control chamber 
150mm, Total length 3,000 m (150m x20) 

Need future study to identify 

the positon of boreholes. 

Transmission main from 

wellfield to WTP 

500-600mm, length 1.600m, including raw water 

collectors, manifolds and transmission 
 

Source: Feasibility Study  

 

2.5. Project activities  

Different activities will be carried out throughout the project implementation and among them include: 

construction of boreholes and access road to wellfield, WTP construction, construction of water 

transmission and distribution facilities. The construction works will involve different activities including 

pre-construction, construction and operational activities. 

 

2.5.1. Pre-construction activities  

Pre-construction activities consist at preparatory survey to provide the project orientation, project 

effectiveness, technical and economic validity of the Project, preliminary design, and scope of project as 

well as the outline of project cost and implementation plan. The pre-construction activities will results in 

three main outputs including: 

 Preliminary technical design: The preliminary technical design provides information on size and 

location of project features, mapping of project area that need to be cleared, associated 

structure/infrastructure such as access paths, road crossing, estimates of staff and duration, 

construction materials and its sources and storing, equipment and tools, etc.  

 Environmental Impact Assessment (EIA): the environmental and Social Impact Assessment 

provide baseline information of the projects area both physical and Social, assess the legal 

requirement, identify potential impacts associated with the projects and proposes an environmental 

management and monitoring plan; 

 

Pre-construction works do not have any environmental and social impacts but provide the basis for deep 

analysis of potential impact during construction, operation and decommissioning phases. 

 

2.5.2. Construction phase activities  

The construction works will consist of construction of boreholes and access road to wellfield, WTP 

construction and construction of water transmission and distribution facilities. Others works connected to 

the project and involved in the construction phases include: 

- Manufacturing and importation construction materials ( pipes, pumping machines)  

- Site clearance and excavation; 

- Stones masonry with mortar  

- Electrical installation 

- Roofing  

- Plumbing 

- Construction of sedimentation tanks and reservoirs 

- Construction of administrative building  

- Construction of pumping station  

- Pipe installation;  

 



15 
 

A maximum of 20 boreholes of a recommended drilling depth of 30m, diameter of PVC casing and screen 

to be 315mm, and pump setting depth of around 15m are designed in the wellfield of Masaka WTP. These 

boreholes will be protected from floods and other possible damages by installing a steel casing around the 

PVC pipe which will be covered by a holed steel head that can be removed once necessary by unbolting. 

Additional protection will be a house of 1.2 m x 1.5 m and 1.6 m to be built around the well, the house is 

sitting on a foundation of 40 cm and plastering to protect the masonry wall. Since the wellfield area is not 

accessible, there is proposed an access road of approximately 1400m length, 6m width and 500mm thick 

with soil and stones where applicable. The table below summarises the list of facilities to be constructed in 

this project. 

Table 7: Summary of facilities to be constructed by the project 
Summary of the List of Facilities 

Intake Well Pumps and Pipelines 

Intake Wells 600mm to accommodate casing and screen 

Total number: Maximum 20. Depth of borehole: Maximum 30 m 

Yield: from 25m3/h to 80m3/h 

315mm, PVC blank casing and Stainless steel wire wrap screen 

Electric Panels Room Incoming Panel, Switchgears 

Motor Control Center Panels, Telemetry Panels  

Raw Water Transmission Pipeline ND300-500, L=1,600m 

ND150, L=3,000m 

Miscellaneous Monitoring and Maintenance equipment and tools 

Water treatment plant 

Receiving Well  

Rapid Filtration Basin  LV=300 m/sec 

Rapid sand filter Basin LV=140 m/sec 

Clear Water Reservoirs and Pumping 

Station 

 

Clear Water Transmission Pumps  

Backwash Tank  

Sludge Basin  

Drainage Basin  

Sludge Drying Bed  

Administration Building  

Transmission and distribution systems 

a. Main reservoirs and transmission mains 

Cyimo Booster Pumping Station  

WTP-CM DIP ND 500 L=5.6 km 

WTP-MB DIP ND 300 L=4.2 km 

CM-CH DIP ND 300 L=1.4 km 

b. Block reservoirs and transmission sub-mains 

Block Reservoirs V=100 m3 x 6, V=500 m3 x1, V=1,000 m3 x1 

Transmission Sub-Mains DIP ND 400 L=4.8 km 

HDPE ND 300 L=7.15 km 

HDPE ND 300 L=3 km 

Source: Draft feasibility study , JST 2021 

 

2.5.3.  Operation and maintenance activities 

After construction testing and inauguration of the plant, no major works are expected except the raw water 

treatment processes during the operation phase. Only monitoring works and chemical analysis will be 

conducted to check any defect or leakage as well as the quality of water for both raw water and treated 

water to be supplied. If any defect or leakage is identified then, rehabilitation works will be undertaken. 

The quality is monitored frequently to avoid any water pollution. Mitigation measures are also established 

to correct pollution that may occur or detected. In order to determine an appropriate treatment process, 

basic technical approach and methodology for determining the water treatment process, the following chart 

is proposed to illustrate the treatment processes.  

 



16 
 

Figure 12: Water treatment process at Masaka WTP  

 
Source: Adapted by Author 

Based on the preliminary results of the raw water as shown in chapter of baseline (.Chapter 4) the target 

treatment compounds have been identified and their treatment methods are also studied as shown in the 

table below:  

Table 8: Summary of target water quality compounds and their treatment methods 

No. 
Target 

Compounds 

Pollution 

Level 
Unit Treatment Process Remark 

1 Turbidity 
Low 

(18-21) 

Coagulation-sedimentation, filtration, 

membrane  
 

2 
Ammonia 

nitrogen (NH4-N) 

Low-Middle 

(0.28-0.73) 

Aeration, biologic treatment, chlorination 
 

3 
Nitrite nitrogen 

(NO2
--N) 

Low 

(0.01-0.07) 

Aeration, biologic treatment, membrane 
 

4 Iron (Fe) 
Middle-High 

(2.91-6.70) 

Coagulation-sedimentation, biologic 

treatment, chlorination, contact oxidation 
 

5 Manganese (Mn) 
High 

(3.04-3.12) 

Coagulation-sedimentation, biologic 

treatment, chlorination, contact oxidation 
 

6 Bacteria 
Middle 

(104-105) 

Coagulation-sedimentation, filtration, O3, 

UV, chlorination, membrane  
 

Source: Draft feasibility study , JST 2021 

 

Considering the fact that the main issue raw water quality at Masaka WTP are also turbidity, ammonia, 

bacteria, iron and manganese, treatment process for the WTP is proposed as follow: 

1. Water quality survey on surface water and groundwater at Masaka  

2. Identification of water quality problems for the WTP  

3. Examination on treated water quality goals  

4. Examination on treatment methods   

5. Estimation of construction and O/M costs and analysis of 

necessary O/M level etc. 



17 
 

Figure 13: Water treatment flow chart at Masaka WTP 

 

 

The purpose of each unit treatment process is summarized in the table below 

 

Table 9: Summary of unit treatment process at Masaka WTP  
No. Unit Treatment Process Purpose of Unit Treatment Process 

1 Aeration 

1) Providing DO for oxidation of Fe, Mn, nitrite (NO2
-) and some organic 

matters etc. 

2) Removing ammonia, Fe, Mn in High-rate Biological Oxidation Tank 

3) Removing part of odor compounds 

2 Rapid Sand Filters Removing colour, turbidity, organic matters, Fe, Mn, bacteria etc.  

3 Disinfection Removing bacteria 

4 
Backwash Wastewater 

Tank 

Separating sludge and backwash wastewater and recovering supernatant of 

backwash wastewater  

5 Sludge drying bed Dewatering sludge 

Source: Draft feasibility study , JST 2021 

W
ells  

High-rate 

Biological 

Oxidation 

Tank 

(350 m/day)  

Rapid Sand 

Filters  

Coagulant (Sudfloc) 

Reservoir 

Blower + Nozzles NaClO 

P P 

NaClO 

Backwash 

Wastewater Tank 

Backwash  

Wastewater 

Sludge 

Reuse 

Sludge  

Drying Beds 
Source: JST 



18 
 

Figure 14: Masaka Water Treatment Plant layout 

 
Source: Feasibility study, JST 2021 

2.5.4. Decommissioning activities  

Major activities to be considered in this project include movement and demolition of construction facilities 

such as temporary construction yard; remove all construction debris and restoration of the area. It is 

important to note that mitigation measures and actions for restoration of the damaged areas is mostly 

recommended and detailed in the chapter of impacts assessment and mitigation measures.   

 

2.6. Project land requirement 

The land acquisition for this project is necessary both for WTP and access road to the wellfield. The 

existing statuses of those lands are private owned or public land utilised for agriculture activities. The 

locations for the wellfields are determined according to the shape of the Akagera River and should be 

determined a well pumping test during the construction implementation. The pipelines and water 

distribution networks are proposed to follow the roads where there will not be required a resettlement 

activities.  

 

2.7. Project implementation schedule    

The project schedule includes preliminary works and construction works that will be undertaken for 

completion of the project. The project will be done in two different phases; as illustrated in table below ( 

table 12) The schedule suggests that the water supply can be inaugurated from the end of the Year 2027 if 

all procedures go smoothly. The remarks and disclaimers for the implementation schedules are as follows;  

The funding for the Project has based on foreign loan aid which the conditions are unknown. It should be 

revised based on the required procedures in line with the development partners’ terms and conditions as 

well as the domestic procurement guidelines of the GoR. 

 

The period for construction (24 months) is based on the past experience of the New Nzove construction by 

WASAC. A usual period for construction may approximately 30 Months, including the commissioning 

before full delivery. A shorter period was selected for the schedule in order that the delivery of water shall 

be accelerated. In general, it is recommended to have a longer period in order that the quality of work 

should be secured. Therefore, the period for the construction may be revised during the Detailed Design, 

comparing the quality and time for delivery. 

The time for selection of the Consultants and Contractors should be closely related to the budget 

for the Project, the country risk regarding political and economic stability. The schedule would be 

delayed in case of re-bidding and dismissal of the bid. The effect of the COVID-19 and the 

similar pandemic situation may also affect the schedule of procurement and construction works  



19 
 

Table 10: Project implementation schedule 
Item

7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6

Months

Project Approval and Budetary Arrangement by GoR 12

Approval of Consultant Procurement for D/D 3

Bidding Procedures and Contract Agreement for D/D 6

Detailed Design 12

Bidding Procedures 6

(1) Water Intake Wells and Raw Water Transmission Pipelines 12

(2) Water Treatment Facilities 24

(3) Transmission Systems 18

(4) Distribution Pipelines 18

Land Acquisition

Item

7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6

Months Completion of the Project

Project Approval and Budetary Arrangement by GoR 12

Approval of Consultant Procurement for D/D 3

Bidding Procedures and Contract Agreement for D/D 6

Detailed Design 12

Bidding Procedures 6

(1) Water Intake Wells and Raw Water Transmission Pipelines 12

(2) Water Treatment Facilities 24

(3) Transmission Systems 18

(4) Distribution Pipelines 18

Land Acquisition

2025/2026 2026/2027 2027 2028

2021/2022 2022/2023 2023/2024 2024/2025

 
Source: Draft feasibility study , JST 2021 



20 
 

CHAPTER III: POLICY, LEGAL AND REGULATORY FRAMEWORK 

The present chapter describes policies, laws, regulations and institutional framework that will govern the 

implementation of the project and the implantation of proposed mitigation measures. Both international 

and national regulations were reviewed in order to come up with a consolidated legal and regulatory 

framework to ensure that the project is implemented in compliance with national regulations and 

international Policies and standards.  

 

3.1 National legal and regulatory framework 

 

3.1.1 Rwanda's constitution of 2003 with amendments through 2015  

The Constitution of the Republic of Rwanda, adopted in June 2003 and revised in 2015, ensures the 

protection and sustainable management of environment and encourages rational use of natural resources. 

The Article 22 related to “Right to a clean environment” stipulates that everyone has the right to live in a 

clean and healthy environment. And the Article 53 on “Protection of the environment” stipulates that 